X805
MH=-650D

IN="1") X
PARTS LIST

XM Mirtk:\&11

MAMETORA AGRIC MACHINERY CO., LTD.



5| 4
CONTENTS

Ly =l —
CHASSIS £ 153 A
SECTION  NAME PAGE
PR Eyiral -2 MR
A. TRANSMISSION CASE ] {1 1
bSR3 wlrals MR
B. TRANSMISSION GEAR GROUP ........................................... 5
o—$U— Euialr BIR
C. ROTARY MISSION GROUP, 4ttt e s it nttneests me e eecsoanatosoesennsnss 9
o—yY— = ME
. ROTARY COVER GROUP . ..ttt irerere i e s etassessnnannsannnns 15
n—5— Bk
E. ROTOR GROUP . . ettt ittt irrtteterereteenenenssssoenneanennnnens 21
Foo HARDCE & CORTROC GRAUP e oo 23
Y o N EHA— T var MR
G. ENGINE & BELT COVER TENSTON GROUP. .ot vt v ieie e ieernneraennrnnsen 29
H. NHEEL GROUP ...................................................... 35
fTR& . T/ M
I, ACCESSORY PARTS & TOOL GROUP. . vttt ettt enssseroesnansnnnsnrennsn 37
TP
ENGINE % 54 -1
SECTION  NAME PAGE
yhry Zmesr B
T. COYLINDER BLOK GROUD v rst40%ctonusuesstssnossstoraceansannnses 41
Y VS Ay B
2. CYLINDER & CYLINDER HEAD GROUP . .\ ivsvssnsensrinnsnasnnncannanses .43
g5 a7 MEFE
3. CRANK SHAFT GROUP ................................................ 44
4. VALVE & CAM GEAR SHAFT GROUP .................................... + 45
VAL AReTF4 Y av ¥ ME
5, PISTON & CONNECTING ROD GROUP.....oevvurnnnn. recmecerranaaaernn + 48
25 ra—R Ahrsi— B
6. ORANK CASE COVER OQROUP 4 vtnvrenrnreonsroronssrvsonsanssvsonserns 48
ZSARA—N =X Fy b BAK
7. FLYWHEEL MAGNET GROUP . ... uuireitntnrerranrvonsorsnrnnsonsrnnsonon 49
ZT »F1 5 BRER
8. FAN COVER GROUP s-vssevsea,, Wi arsese e mrenaarr ettt et e 51
Hei- ax ba-t MK
9. GOVERNOR CONTROL ] 52
10, CABURETOR GROUP .................................................. 54
7 FU=F
11. AIR CLEANER GROUP ................................................ 57
12. MUFﬁER%%UP .................................................... 58
Yy N AP
13, RECOIL STARTER GROUP ............................................. 59
TaXn Lz MK
14, FUEL . TANK GROUP. .ot ierr i vrnasiassnessoseonnsssoassssnroanne ona 61
w=A v b BAF
15, TOOL SET GROUP.......evvuuune enetadt ettt dereeresaann veee 63
25w b BHE
16 GASKET GROUP ----- L L) LA BB ET AL s A ooot.coo-aoo-64



v g —ZMA%
TRANSMISSION CASE GROUP

-
=
-

P22

A.




A.

FSLARyar—2H

TRANSMISSION CASE GROUP

REBS | 5~ F B = B 2 & B ® = m B
ND. CODE NO. PARTS NAME Q'TY REMARKS
/7“
A- 0 | $800002 000 THAnSHISS ToR "Ass 'y 1 A-1~
— B-461&

A- 1 | ssoo1n1000 | EREE TAhemissi&l (1) 1
FFvAIpgy #~A (R)

A- 2 5800112 000 CASE, transmission (R} 1
P N e

A- 3 M130120 000 PACKING, case 1

A- 4 | M600116000 IV Git inlet 1
Fatrarar Ly

A- 5 MO7 0127 001 PACKING, oil plug 1
Ao

A- 6 | 9BT 0801 003 BOLT, M8x10 £ 1
sfanmey styky

A- 7 | Mo7 0118 000 PACKING, drain 1
£t

A- 8 | 9BT 0601 400 BOLT, M6x14 £ 1S
SIE AR

A- 9 | 95W 0600 000 WASIER, spring 6¢ 15
*

A-10 | ONT 0600 000 i, M6 15
oo b

A-11 | M69 0311 000 {/, “shifter 1
TR - 7’{-5’

A-12 | S800311 000 FORK, shifter 1
AT~ A=l

A-13 | 9SB 2500 000 BACL, steel  S/16" 1
Y78 By b AV

A-14 | M070314 000 | SPRING. tightening shifter | 1
TUEY

A-15 95T 0302 000 PIN, spiit 3px20 £ 1

A-16 | 9SW1000 000 WAslER, spring 104 2
+ o b

A-17 | oNT 1000 010 NUT, M10 P1.25 2

A-18 | M07 0313 001 BRéGNe. s £LET rod 2

A-19 | $S800313 000 &5i08, "hinge 1
A b

A-20 | 9BT 0601 003 BOLT, M6x10 £ 1
AE FHA

A-21 | 9sW0600 003 WASHER, spring 6@ 1
5 i

A-22 | ocposol 203 SCREW M6x12 £ 1

A-23 | s800312 ooo K shitter 1

A-24 | 90R 1200 001 B fing, T-302 R—12 | 1

A-25 | Msd 0316 000 BG5S, Yhange lever 1

F R Py 33
A-26 M07 0314 000 SPRING tlghtenlng shifter 1

-2-




A.

[ S ST I, el [ 2

TRANSMISSION CASE GROUP

AES 3 — F i & B & & % nom 18 E
NO. CODE NO. PARTS  NAME Q'TY REMARKS
AT = i
A-27 9SB 2500 000 BALL, steel 5/16" 1
F—rio Y
A-28 9TP 0352 500 PIN, taper 3.56x25 4 1
A b
A-29 98T 0801 003 BOLT, M8x10 £ 1
Fr Wi bt ’/
A-30 M08 0922 000 JOINT, change 1ever 1
Forie BV
A-31 9TP 0352 500 PIN, taper 3.5¢x25L 1
AL b
A-32 98T 0603 003 BOLT, M6x30 £ 1
K4 ‘}'-y"
A-33 9NL 0600 003 NUT, Tock M6 1
Fxvid Pyb Yylvy a7
A-34 106 0434 000 BRIDGE, change rod 1
A b
A-35 9RBT 0603 003 BOLT, M6x30 £ 1
2o F e ]
A-36 9NL 0600 003 NUT, lock M6 1
K 23 -7
A-37 M1390228 000 FORK, 31de clutch 2
+*—7 ¥
A-38 | M130229 000 &It Auten Fork 2
AR AR KT
A-39 M13 0230 000 chLAR diltance 4
F—rtm KV
A-40 9TP 0402 200 PIN, taper 4gx22 £ 2
FTAA ¥—n
A-41 905 1218 0500 SEAL, oil #12185 2
Fdvd gfvh f
A-42 | M13 0231 000 AS T bk “{{ower) 2
ATV vy v
A-43 9SP 0402 505 PIN, spring 4¢x25!. 2
F gtV
A-44 | M161012 001 38t Sk’ [upper) R 1
#5549 advlk (wx) L
A-45 M16 1CG14 001 JOINT, clutch {upper) L 1
24 vE 7k,
A-46 | M131012 000 &iRAT, Fhuteh Joint 1
THE B Pt
A-47 9N5 1000 053 NUT, 13k M10 P1.25 1
YAV Z25F oaul
A-48 M13 1011 000 ROD, side clutch 2
A-49 M69 0214 000 WASHER plain 2
TaT Ew
A-50 MO8 1016 000 PIN, clevis 4
A-51 | 9sTo0151 503 BIN, 3 split 1.5¢x15 £ 6
=t Y o7
A-52 | M55 0221 000 6AP, SEatgd 1
5 Y
A-53 | 9CR 0501 403 %08 M5X14¢ i




B 52y gl-Fv—MAik
TRANSMISSION GEAR GROUP




B.

b5 XLy La X8R

TRANSMISSION GEAR GROUP

Bugs a — F & % B = s H TR [ B
NO. CODE NO. PARTS NAME Q'TY REMARKS
Wtk
B- 1 $80 0211 000 SHAFT, main 1
Fe S Fp—
B- 2 5800212 600 GEAR, change 1
Yatip Hp—
B- 3 S80 0213 000 GEAR, main shaft 1 B-4
T Fyiia
B- 4 M74 3124 000 BUSII 1
ﬁ‘_
B- S | M743125 000 COLLAR 1
Cair FHE
B- 6 M74 3126 000 WASHER, main shaft 1
AFwT W
B~ 7 9RR 4700 005 RING, snap R—47 2
HFt FYY
B- 8 SBB 6204 000 BEARING, ball #6204 2
E PR
B- 9 90S 2047 0702 SEAL, oil $20477 2
gk ve7b (A)
B-10 M07 0214 Q00 S[[AFT (A}, with screw 2
a— by 7 Ay
B-11 5800214 000 GEAR, low top 1 B-13 #
al w 7 *
B-12 M13 0265 0G0 GEAR, back 1 B-13
o Felia {(A)
B-13 MO7 0216 000 BUSH (A) q
Ak (A
B-14 | M070217 001 Wagieh* 1) 3
Ay prr WAL
B-15 M23 0258 001 WASHER, back shaft i
ok wpTh a9 stedw{ VL)
B-16 MO7 0234 002 PACKING, shaft with screw 4
g 3T kv (out)
B-17 M07 0313 001 PACKING ”shifter rod 4
R L
B-18 9SW 1000 000 WASHER, spring 10g 4
F o b
B-19 | 9NT 1000 010 NUT, M10 P1.25 4
A b
B-20 98T 1008 010 BOLT, M10x80£ P1.25| 1
L .
B-21 SFW 1000 000 WASHER, plain 104 2
Yy s Ky
B-22 M13 0213 000 GEAR, reduction 1 B-24 #
D= vy
B-23 M13 0214 000 SHAFT, collar 1
¥ Fyva (B)
B-24 M07 0220 009 BUSH (B) 1
wk (A)
B-25 M67 0219 000 WASHER (A) 2
p 0w
B-26 SOR 1600 005 o RING, 5-16 T-302 2
AT— Va7t BY SAVEY (V)
B-27 MOT 0237 000 PACKING, collar shaft (out) 2

-6~




B.

bS5 A2 wirg XY —HF

TRANSMISSION GEAR GROUP

amAs | o — F & % B 8 = 8B TR % [
NO. CODE NO. PARTS NAME Q'TY REMARKS
HF— Y7 F B Auky (OF
B-28 | MO7 0238 000 PACKING, collar shaft (in) 2
A AR
B-29 | 9SW 1000 000 WASIER, spring 104 1
ol
B-30 | 9NT 1600 010 NUT, M10 P1.25 1
VI F 2F9%F e Th
B-31 | M130215 000 SHAFT, side clutch 1
IS5 0% Fp—
B-32 | M130217 000 GEAR, clutch 1
Iy F K=k
B-33 | M130218 000 PINION, clutch 2
HAF IS LFUr R
B-34 | M13 0216 000 WASHER, side clutch shaft 2
dA K 95 aF Sk
B-35 | M130219 000 SPRING, side clutch 2
AFe T V7
B-36 | 9RR 4700 005 RING, snap R—d 7 2
F—=n TN
B-37 | 9BB 6204 000 BEARING . bA11 #6204 2
el Hpu T
B-38 | 95C 4700 500 CAP, seal 476x5 2 SC-47
B-39 | $290113 002 &iAEr, Re (v 1
w2 (L)
B-40 | $29 0115 000 SIAFT, axle (L) 1
ity Fe—
B-41 | M130220 000 GEAR, axle shaft 2
Syt a N
B-42 MI30223 000 WASUER axle shaft 2
AT VS
B-43 | 9RR 6200 005 RING, snap R-62 2
= ~TFY
B-44 | 9BB 6007 000 BEARING, ball #6007 4
A = LEY-
2-45 | 9053562 1914 | CAL, oil 2 Q35621319
AF gAY s
B-46 9RS 2500 005 RING, snap 8-25 2




C O-—%U—3 vy i3 Mk :
ROTARY MISSION GROUP




c; O—4&1)—2 i3k
. ROTARY MISSION GROUP

T EEEEERD 2 & % R [T T I
NHO. PARTS NO. PARTS NAME Q'TY REMARKS
B—F ) —3 gV IYT oy
Cc—01| 880 3011 000| ROTARY MISSION ASSY 1&
g—2Y—Fr—3x
O— 1| 380 3111 00C| CASE rotary 1
e A
Cc— 2] 880 3113 000| COVER, case 1
V=T
C— 3| 90W 0600 000| WASHER sseal 8
+ 3FY
0— 411 9CR 0601 803| SCREW M6X18/¢ B
FEIVHV TR
0— 5| 580 3128 (00| CHANGE SEAT 1
Frd wveh—
0— 6{ S80 3134 000] CHANGE rocker 1
FIVY wyh— ATV
C— 7% 106 0125 000| CHANGE rocker spring 1
ZF =N H—
¢— 8| 9SB 3000 000{ STEEL BALL 3/8" & |
S g S
0— 9| 9FW 1200 003] WASHER, Plain 2.5@8X200X1.2 1
e T—
¢—10| 9PP 0301 500| PIN 38Xi5¢ 1
@D r~2FY
C—11] 9CR 0601 203] SCREW M6Xi12¢ 2
23 HH
0—12 | 9SW 0600 003 | WASHER, spring 6% 2
FPFRIAY
C—13] 9CR 0600 B813; SCREW MG6XBZ 1
Eahr
C—14| 9BT 0602 003 | BOLT MEX20¢ 1
X WHE
0—15] 98W 0600 003 | WASHER, spring 64 i
QUy»
0—16] 90R 1200 000§ Ov>2 128 1
Fagapiy
0—17{ M07 0128 001 | PLUS oil inlet 1
FAETE
C—138f M0O7 0127 001 | PACKING 1
A b
Cc—19{ 9BT 0801 003| BOLT M8X1i0¢ 1
AN | PLSTE h
0—20} MO7 0118 000| PACKING, clrain 1
B2~y
C—21{ S80 3114 000| MAIN SHAFT, rotary 1
DE P 4
0—22| 580 3115 000 GEAR main shaft 1
ATady s ¥y
C—23| 880 3116 00| GBAR with sporokket 1
HTF -
(0—24)] S80 3117 000 | COLLAR 1
Zor—
0—25| S80 3127 000| WASHEKR 34X20.5 i
VA2 T FVrFHE
C—26{ M13 0216 000| WASHER, side clutch shaft 1

-10-



O—%U—2%via M
ROTARY MISSION GROUP

C.

WLES| 3 & &2 Bl 7 A I L& 5 2
HO. PARTS NO. PARTS HAME QrTY REMARKS

RN~ Y

0—27 | 9BB 6205 000 | BEARING, ball #6205 2
E— T

C—28 | 9BB 6304 000 | BEARING, ball #6304 1
= FANT Y S

C—29 | 9NB 2024 132 | BEARING, needle KT—202413 2
FANY

C—30 | 905 25520802 ! SEAL oi) 850255208 1
VL o o

C—31{ 250 4052 050 | CAF, seal 8504052545 I
i S I

C—32 | 9RR 5200 015 | RING, snap R-52 2
2V

¢—33 | S80 3118 Q00 | SECOND SHAPT 1
2VrFY

G—34 | S80 3119% 000 ]| GEAR second shaft 1
2V AT—

C—35 | 380 3120 0001 COLLAR, second shaft 1
2 KT Y

0—36 | 9NB 1822 162 | BEARING, needle KF-18221¢ pd
#i'4 B

0—37 | M67 0223 000 ] WASHER (B) 2
Fo7ev¥

G—38 | M52 0247 000 { WASHER copper 128 v 2
Fovei ¥

0—39 | M52 0248 000 | WASHER copper 12¢ oF 2
o b

C—40 | 9NT 1200 003 | NUT MI12-1.5 2
SRR HH F

0—41 | 98W 1200 003 | SPRING, washer 12¢ 2
Bemd N

C—42 [ 380 3121 000 | SHAFT, reotter 1
A7ad v b

¢—43 | 580 3122 00¢ | SPROKET 12T 1
L AETR T S

C—44 { 580 3123 000 | WASHER 40x30.5 1
E=2FY s

C—45 | 98B 6206 000 ] BALL , vealing #6206 2
AFo TV

C—46 | 9RR 6200 015 | SNAPRING R—62 2
FALH—N

0—47 | 903 30621415 0IL seal TCFY30621314 1
eV b

C—48 { 9SL 6200 060 | CAP seal S0 62X6 1
[-Er s o= vy

C—~49 | 9RC 0500 560 | ROLLER, chain #50X56L 1
FILPY VTP

0—50 | 880 3129 000 | SHAPT, chain tensicn 1
F XY AR

0—51 | RO4 0119 060 | SPRING, chain tension 1
VTE—VF—2

0—52 | 880 3124 000 | SHIPTER, fork 1
YI7E—T =5

0—53 | RO4 3313 000 ]| SHIFTER aerm 1

-




C O—4#)—3%vY g BAE
. ROTARY MISSION GROUP

FLiss] o 5 & 2 5 £ ¥ IBLEM @ |
NO. PARTS MO, PARTS NAME Q'TY REMARKS
VA —ay }
0—54 | 880 3126 000 | SEIFTER rot 1
PR H F
055 | 95w 0600 003 SPRING, washer 68 1
v b
0—56 | 9BT 0601 0G3| BOLT M6X10Z 1
- —
0—57 | 880 3130 000] PULLEY 1
:‘-__
0—58 | 9KY 0704 000 KEY 7x40 1
FraxFH R
0—59 | 829 0425 000 | WASHER 1
A
C—60 | 9BT 0801 603 BOLT M8X16¢ 1
RIS S E
C—61 | 98W 0800 003 | WASHER, spring 8% 1
FEY Fl—}
0—62 | S80 3133 001 PLATE change 1

-14 -



O-—4 U —hs—HiF
ROTARY COVER GROUP

D.

-15-



D.

O—&1)—Hh--FR

ROTARY COVER GROUP

REES | 2 — F & % m 8 4 W = ) =

KO. CODE NG. PARTS HNAME Q'TY REMARKS
Y= Hrie

D- 1 5800511 002 COVER, rotary 1
Fartd VA(A)

D- 2 580 0520 000 SITIM, adjust (A) N
At b

D- 3 OBT 1203 503 BOLT, M12x35 £ 3
A b

D- 4 9BT 1204 003 BOLT, M12x40 £ 1
B—fal— x FHi-

D- 5 3800512 001 FRONT COVER, rotary 1
Ak

D- 6 9BT 0601 203 BOLT, M6x124£ 10
s 3 H

-7 9SW 0600 003 WAS]IER, spring 6¢ 12

¥

D- 8 | S800513 000 ADJUSTING Eon, front cover 2
T AY

D- 9 $80 0514 000 NUT, ad;ust 2
7'5" -'!"Jl"‘

D-10 9B 0802 033 BOLT, wing M8x20 £ 2
s HFEH R

D-11 SFW 0800 003 WASIIER, plain 88 2
Ak FH R

D-12 9SW 0800 003 WASIHER, spring 88 2
T =3V 2o

D-13 5800515 001 SUPPORT, rotary main shaft 1
Fa b

D-14 9BT 08¢ 2 003 BOLT, M8x 20¢ 2
Fal

D-15 | SNT 0800 003 NUT, M3 1
BT AR

D-16 | 9FWO0S00 003 WASHER, plain 8§ i
ik

p-17 | 95w 0800 003 WASHER, spring &g 2
Fi oh

D-i8 | S800518 000 RUBBER z
vy Th FH= 2

D-13 | S8V 0519 000 PLATE, rtubber setting
Ha b

D-20 | 9BT 08Ol 803 BOLT, MBx18 £ 18
F o b

D-21 | ONT 0800 003 NJT, M8 18
Ax FRE

p-22 | 9SWO0800 003 WASHER, spring 8¢ 18
o —gY- B PP A

D-23 | 580 0531 000 . { CASE, rotary/ receive shaft 1
p—FY— 7 (B

D-24 S80 0224 000 SHAFT, rotor (B) 1
Hi—A =7

D-25 ] 9BB 6206 000 BEARING, ball # 6208 2
Ao Wy

D-26 | 9RR6200 005 RING, snap R-€2 2
FUVA =y

D-27 | 9GN 0600 000 NIPPLE, grease 1 |[GN-0600A




[) —42Y—HN—F

ROTARY COVER GROUP

RUEBS a — F # & 28 & £ b3 n N i® r

NQ. CODE NO. PARTS NAME Q'TY REMARKS
Ao N =i Y.

D-28 908 3062 1415 SEAL, oil 1 Qggz?.liild
J: ¥

B-29 98T 0802 203 BOLT, M8x22£ 3
S EHE

D-30 9SW 0800 003 WASHER, spring 84 5
Ft

D-31 9BT 9801 603 BOLT M3X16¢ 6
ral-

D-32 9NT 0800 003 NUT M8 6
RES S F 3

D-33 95W 0800 003 WASHER, spring §
¥y T — A

D-34 5800711 000 ARM, front wheel 1
HwPy F—h NI

D-35 5800714 000 COLLAR, front wheel arm 2
£t

0-36 9BH 1207 075 BOLT, MIZ2X70L7T 2
":r [

p-37 ONT 1200 003 NUT, M12 2
S FHR

p-38 95W 1200 003 WASIIER, spring 12¢ 2
eS HHE

D-39 OFW 1200 003 WASHER, plain 12¢ 4
At

D-40 9BT 0801 B03 poLT, MBx18Z 2
w7 Fyb

D-41 INL 0800 003 NUT, lock M8 2
"/1»']‘/ T+ =7

D-42 S80 0712 000 FORK, whee] 2
vy A% —

D-43 5731117 000 COLLAR, tail wheel 2
oL el

D-44 CTY 18904 500 TIRE, NSG V5-180 2
Hik

D-45 9BT 1208 003 BOLT, M1Z2x80 L 2
Fo b

D-46 | ONT 1200 003 RUT, M12 2
SUE HH R

D-47 9SW 1200 003 WASIIER, spring 124 s
At

D-48 9BT 0801 803 BOLT, MBx18 L 2
Fu b

p-49 9NL 0800 003 HUT, M8 2
Ta—9 U7

p-50 S800713 000 SHAFT, fork 2
vrav ¥¥x (B)

D-51 | $290425 000 WASHER, (B} 2
Hak

D-52 QBT 0801 603 80LT, M8xl6 L 2
SAd R

D-53 95K 0800 003 WASIIER_, spring 8¢ 2

_ YWy #adxy F
D-54 | 3800715 000 SCREW, adjusting front wheel| 1

_.18._




D.

O—%Y —h/5—[i{%

ROTARY COVER GROUP

AEEs | 2 — K @ F s & & O T T ]
NO. CODE NO. PARTS NAME Q'TY REMARKS
AFAE _TYVY
D-55 98B 0810 000 BEARING, thrust 1 |NC-810
)y Fart? /A
D-56 800716 00 IIANDLE, adjusting front 1
AFYIVY €V Wheel
D-57 9SP 0502 505 PIN, spring S@x25 £ 1
FIO N}
D-58 9BT 0801543 BOLT, wing M8X15% 1
D-59 TrsE Fard =—27
> S80 0521 0QO MARK, front caution 2
D-60 #2914 T—2_ (A)
- S41 1419 000 MARK, caution (A) 1
D-61 R am
$731417 000 _Q:V\yxg./gaangiq;g_y 1
D-62 S80 0717 000 | MARK, adjusting frout 1
A T—YFavw—s
p-63 | M81 0525 000 |MARK 1

=30 =




0~ % —MiE
ROTOR GROUP

E.

_2‘]_



E 0 — % —B8{%
.  ROTOR GROUP

Augs | 3 — ¥ & 9 B} = & 1w B i ]
NO. CODE NO. PARTS NAME Q'7Y REMARKS
FawAT F5hH T yr—
E- 1 S$80 0501 Q00 DRUM Ass'y 1 E2 ~ 9%
Fopa #a-—7
E- 2 580 0524 000 TUBE, drum 1
> VA
E- 3 M81 0719 000 BLADE M81 L 9
FE s
g- 4 M81 0739 Q00 BLADE, M81 R 9
E- 5 R14 4515 000 BOLT, blade set0x20 £ 13
e
E- & ONT 1000 003 NUT, MiQ 18
A3 FHF
E- 7 9SW 1000 003 WASHER, spring 108 18
F3& 4ot KAl
E- & M40 0502 000 BOLT, drum set 2
AuF Faub
£- 9 9NL 10D 003 NUT, lock MEO 2
vr— FFA T oy—
E-10 580 0502 000 WASHLER DRUM Ass'y 1 E-11—~
NS T— VT A 17:g
E-11 5590514 000 NRUM, hummer 1
E-12 | GS7 1454 000 IL— LRy FIS 42
KNIFE .
wa R YYE E
E-13 541 0616 000 SET PIN, blade 21
WA FYYF EVY AT
E-14 5410617 000 COLLAR, blade set pin 21
AT S K
g-15 3SP 0402 000 PIN, spring 4px20 £ 21
F3A o b FaAlt
E-16 M40 0502 000 SET BOLT, drum 2
Buf Fak
E-17 ONL 1000 003 NUT, lock 2

2D




F N KL O bOo— R
HANDLE & CONTROL GROUP

TO SIDE CLUTCH i
TO TENSION) 58 1o TENS1ON

55 61 50/1 Q

TO ENGINE

TO SIDE CLurch

23—



F.

N Kby D bO— LR

HANDLE & CONTROL GROUPR

REES 2 - F % % Ep &8 E b B =B (-] B
ND. CODE NO. PARTS NAME Q'7Y REMARKS

~FA

F- 1 5800611 000 HAMDLE 1
A I VIRV N

F- 2 M14 2611 000 FRAME, handle 1
o Fela 7R

F-3 M40 1214 000 LID, tool box 1
iz TE wwio

F- 4 M09 0615 000 KNOB, tool box lid 1
WAy FyrAI— AbyT Yy

F- 5 M09 0615 020 RING, stop 1
44 v TypARF— BZ HFHFE

F- & M09 0615 030 WASIHER 1
F5x pet Ry

F- 7 SCR 0501 003 @ SCREW, M5x10.£ 2
Fur b

F- 8 ONT 0500 003 NUT, M5 2
.

F- 9 95W 0500 003 WASHER, spring 5S¢ 2
BT —

F-10 M14 2613 000 COLLAR i
Far

F-11 9BT 1212 003 BOLT, M12x1202 1
7 F At

F-12 9BT 1202 563 BOLT, M12x25.L 2
Fo b

F-13 | ONT 1200 003 N, M12 3
LR R

F-14 9SW 1200 003 WASIIER, spring 124 3
S .

F-15 9FW 1200 003 WASHER, plain 12§ 3
Hak

F-16 9BT 1003 503 BOLT, MLOx35L 4
Ak PRE

F-17 a9SW 1000 003 WASHER, spring 10¢ 4
e o .

F-18 9FW 1000 003 WASHER, plain 10¢ 4
my e =¥

E-19 106 0420 000 GRIP, handle 2
Vo

F-20 | M2S 0420 000 GRIP 1
¥ WD beri—

F-21 580 0921000 LEVER, change 1
Frvid Byt Lragd b

F-22 $29 0360 020 JOINT, cﬁange rod 1
Pt B

F-23 9TP 0352 501 PIN, taper 3.59X25¢8 1
Ak

F-24 9BT 0603 003 BdLT M6X30£ 1
By ? dub

F-25 | 9NL 0600 003 NUT, iock M6 1
sy M{F

F-26 S80 0913 000 GUIDE, change 1
FR HY

F-27 QCR 0500 803 SCREW M5X8 £ 1

— 24




F.

N EM 32 O NEBER
HANDLE & CONTROL GROUP

RHES a— ¥ # % ® 2 & % n B i ]
K. CODE NO. PARTS NAME Q'TY REMARKS
#UR FH R .
F-28 9SW 0500 003 WASIIER, spring S# 1
Fo b
F-29 ONT 0500 003 NUT, MS 1
HAF Zv—F
F-30 S80 0912 000 PLATE, guide 1
Fevy T—F
F-31 S80 0914 000 MARK, change 1
Wi Awiraw OA
F-32 M58 0916 000 RUBBER cushion 1
CE-2E N2 S 1 S
F-33 9BK 0802 003 BOLT 2
Fuigy wi- (R)
F-34 $41 0818 001 LEVER, tension (R) 1
'?V'ng Lo — (L)
F-35 S41 0833 001 LEVER, tension (L) 1
3 FET OBV
F-36 M08 1016 000 PIN, clevis 2
7Y €
F-37 9ST 0151 503 PIN, split 1.54x15 ¢ 2
2 e
F-38 9ST 0302.003 PIN, split 3$x20 £ 2
o i i
F-3 | M99 0816 000 WASIIER, plain 2
Fuigw Epetd L1
F-40 | M131754 000 SPRIRG, stretch temsion 2
Frigy TAy— Yadst
P-41 | M130825 000 JOINT, tension wire 2
FW,F (20}
E-42 M25 0420 000 GRIP (brack) 1
W7 (TP)
F-43 | M25 0421 000 GRIP, (red) 1
wrgY FAv— (Voav ar)
F-44 580 0840 000 WIREEI tension (running} 1
v P = (w— aw)
F-45 | sgoo0sa1 00 RIRE. tension (hammer) 1
TA4= bAAY Fl b
F-46 | M0O7 0835 000 BOLT, wire 2
41K 75.% TAY-
F-47 5801011 000 WIRE, 51de clutch 2
F-48 | E131114 000 CEvER, uteh 2
ES 7TaT v
F-49 | M08 1016 000 PIN, clevis 2
Ty K
F-50 | 95T 0151 503 PIN, split 1.54x15 2 2
A Lt
F-51 | E320258 000 LEVER. throttle 1
ta oA —
F-52 | $801312 000 WIRE, ‘throttle 1
Tty FARANYD
F-53 9C¢V 1500 001 BELT, convex 2
sartHH—
F-54 S80 313% 000 | COVER front 1

_26_




F.

FADZN N PR O N PP

HANDLE & CONTROI_ GROUP

RLRS x — F #% % i1 5 & ™ ¥ R) sss&& = i ]
NO. CODE NO. PARTS NAME O'TY |ORIGINAL NOD. REMARKS
N B
F-55 9BT 0801 603 BOQLT MEX16£ 4
PRERYH &
F-56 | 9SwW 0800 003 | WASHER spring 4
ALY 2T
F-57 M83 1013 000 MARK, 51de clutch 2
VoAt 8.8 w—p
F-58 M13 1418 000 MARK, ruaning clutch 1
YFIT p5,9 +—z
F-59 841 1414 00¢ | MARK, 2iutch 1
¥, F—F
F-00 5800613 000 I"LATE 1
FA¥ Rbyri—ky b
F-61 FR 45980 WIRE STOPPER SBT 1 Py
# &
F-62 1
F-63 1
P64 1

_28_..




T ANthn— 72 aBE
G. EGINE & BELT COVER » TENSION GROUP

FRONT

_29.



G ToUs e "N bHIN— TS g L ME

. ENGINE & BELT COVER « TENSION GROUP

Bugs | 3 — F & m @ & " n B 1] .3

NO. CODE NO. PARTS NAME Q'TyY REMARKS

TV Tyv—

G-1 CEG 0020760 ENGINE Ass'y 1 27101432

G- 2

G-3

G- 4
£ b

G- 5 9BT 1004 503 EOLT, Mi0x45£ 4
F o b

G- 6 9NT 1000 003 NUT, M10 4
eF R

G- 7 9FW 1000 003 WASHER, plain 10g 8
SR H R

G- 8 95w 1000 003 WASHER, spring 104 4

G- 9

G-10

G-11
=ViFY T —A

G-12 5800421 000 FRAME, engine 1
Yp=— T b

G-13 $80 0411 000 FRAME, chassis i
#a b

G-14 9BT 1002 503 BOLT, M10x25£ §]
ot

G-15 | oNT 1000 003 T, M10 é
SAE P .

G-16 9SwW 1G00 003 WASHER, spring 104 6
HAk

G-17 9BT 0806 503 BOLT, M8x65.L &
Fo b

G-18 | 9NT 0800 003 NUT, M8 6
AR HEHR

G-19 9SW 0800 003 WASHER, spring 8¢ 6
+ ot

G-20 | ONT 1200 003 NUT, M12 4
AR EHE

G-21 9SW 1200 003 WASHER, spring 12¢ 4
Ly A— AT

G-22 5800823 000 STAY, belt cover 1
Hk S =l

G-23 5800811 000 PULLEY, main 1
Yalif e

G-24 MQO7 0814 QOC KEY, main shaft 1
S g FH A

G-25 M08 0830 000 WASHER, pulley fitting 1
A b

G-26 9BT 0801 603 BOLT, MBx16 L 2
/:E AN R .

G-27 9SW 0800 003 WASHER, spring 8¢ 1

-30-




G I SN A= T s PR
. NGINE & BEL.T COVER - TENSION GROUP
pegs | 2 — K & % " R & B ITHE & B
NO. CODE NC. PARTS NAME Q'TY REMARKS
=2V Tl —
G-28 | S800812 000 PULLEY, engine 1
AT R 8
G-29 GVA 0430 003 vy BELT 2 LA-43
vV -t
G-30 VA 0540 003 vyt BELT 2 LA—54
Fvisgy T—h IF
G-31 S800813 GO0 SUIPPORT, tension arm 1
G-32 | 9BT 0802 503 boir, " M8x25£ 2
L S
G-33 9SW 0800 003 WASHER, sprmg 8¢ 2
Ty T—ih
G-} S80 0814 000 ARM,” tension (A] 1
Fve
G-35 Ma6 0824 Q00 ROLL%R ten510n A-W 2
Arad VT
G-36 9RS 1200 005 RING, snap S—12 2
Frvgy T—L(B}
G-37 S80 0815 000 ARM, tension (B) 1
Fuigy Teh Up7h
G-38 5800816 000 SHAFT, tension arm 1
ATV KV
6-39 9SP 0502 205 PIN, spring 56x22L i
Vi Tiv— 7y
G-40 | S800817 000 SFPORT, Tension wire 1
R VAVE AS—
G-41 M67 0412 000 COLLAR, case tightening 1
o
G-42 9BT 0804 003 BOLT, MEx40 L |
#H o b
G-43 9BT 0805 003 BOLT, MBx60L 1
¥ 3
G-44 | ONT 0800 003 RuT, M8 2
R EHRE N
G-45 SSW 0800 003 WASHER, spring 84 2
b Az UV Y
G-46 | S80 0851 0G0 BRACKET, belt gulde 1
. A
G-47 9BT 080 1 603 BOLT, ME8x16¢ 4
Fat N .k
G-48 9SW 0800 003 NASHER, sprlng 8¢ 4
(o=
G-49 | 5800812 000 STOPPER, belt [upper) 1
b A= (8)
G-50 S80 0853 000 STOPPER, belt (lower) 1
25 L S
G-51 9BK 0801 863 BOLT, MBx18 £ 2
L Ay (Gom)
6-52 S80 0821 000 STOPPER, belt {rear) 1
i A
G-53 gNT 0801 603 BOLT MBX162 2
REEHE
6-54 9SW 0800 003 WASHER, spring 2

-32-




G ToT2 R bhhil—=F g M
. ENGINE & BELT COVER TENSION GROUP
RiEES a— F & 5 i ] A o H & ] -]
NO. CODE NO. PARTS NAME Q'TY REMARKS
v3 HNE
G-55 SFW 0800 003 WASHER, plain 8¢ 2
-~k A (T g%
G-56 5800822 000 STOPPER belt (hammer) 1
Bk
G-57 9BT 0301 303 BOLT, M8x18.L 1
ol
G-58 9NT 0800 003 NUT, M8 1
Ak FHE
G-59 95W 0800 003 WASHER, spring 84 1
-”-
G-60 OFW 800 003 ‘NASHER, plain 8¢ 1
e b Fale=
G-61 5800824 000 COVER, belt 1
s 7
G-62 M26 0833 000 KNOB 4
prEw Tev G=64 ~
G-63 FA21269A PARTS, shaft end 1 6615
* = WA0SBO7x
G-64 KEY 1 045
vrav Fairk s
6-65 BOLT, shaft end 1 237{2010“ wa
)
G-66 WASHER 1 FA24135
pafa FovA w—2
G-67 M81 1311 OGO MARK, recoil caution 1
G-68
Ty Xyl w—F
6-69 | M86 0717 000 MARK, safety working 1
“U b At g
G-70 5800842 000 MARK belt cover 1
G-71
F ol =7
G-72 T12 0968 000 MARK hand caution 1
REwZBxTA b
6—73 | 880 3132 000 WEIGHT, balance 1
HA b
0—74 | 9BT 1003 003 BOLT M10X30¢ 4
PRRYH K
G—75 | 98W 1000 003 WASHER, spring 108 4
RIZAOETA b(/]\)
G—76 |M66 1212 000 WEIGHT, balance (small) 2
e XA bavFHE
0—77 |M66 1213 000 WASHER 1
DA IV
G—78 |M66 1214 000 BOLT 1
SEAPTAYFF b
G—79 |M66 1215 000 NUT,tightening whight 1
A7V F
a—80 | 106 0329 000 SPRING 1

~34-




WHEEL GROUP

EHHEF

H.

~35-



H AR

WHEEL GROUP

Reag| =2 —-Fr ® % ® B & B [THE ] ) [
NQ. CODE NO. PARTS NAME Q'TY REMARKS

E i "'.1._7’

H- 1 | M161113 000 TUBE, wheel 2
A oA b

H- 2 | 9BT 4004 003 BOLT, 1/2"x40£ 2
Aok ¥ oA %

H- 3 | 95W4000 003 WASIHER, spring 1/2"g 2
vy wy ()

H- 4 | M363113 000 IN, axle (S) 4
I S "V ,}

H- 5 106 0346 000 PIN, spring (M 4
= v (U

-6 | c2s00a00070 | Trde K307y @) 4. 00-7 1
5 & veBr (K

H- 7 | C250040 0071 TIRE A;s'y ((n} 4. 007 1
e —n KA

H- 8 [ MS81112 0000 BOSS, wheel 2
EL I R

M- 9 98T1002 003 BOLT, M10x20£ 8
R S

H-10 | 95W1000 003 WASIHER, spring 108 8
+ oo b

H-11 | 9NT1000 00O NuF, M10 8
Yy Y

H-12 | M26 1111 000 PIN, axle 2
L ()

H-13 106 0346 000 PIN, spring (M) 2

-36-




l MRS - TREAF
ACCESSORY PARTS & TOOL. GROUP

-37~



BHES - TRME
ACCESSORY PARTS & TOOL GROUP

Ru#s a - F % 8 a8 k=) EA L] L 5 B
O . CODE NO. PARTS NAME arTY REMARKS
rﬁz?} At
I- 1 M4Q 4411 000 SPANNER, box 13x17 270 2 1
Hyfh LvF
i- 2 M40 4412 00O RIENCH, Dbox 17 1
I- 3
A
I- 4 9T 1301 700 SPANNER, 13x17 1
I-5 9TL 1902 100 SPANNER, 19x21 1
AFY Y Ey R
I- 6 S41 1511 000 PUNCH, spring pin 1
vy €Y
I- 7 | M26 1111 000 PIN, axle 2
AF e ()
I- 8 106 0346 000 PIN, spring (M) 2
ML by b oAb
I- 9 M40 0502 000 SIET BOLT, drum 1
"y 7 ,'-y}‘
I-i0 ONL LOOO 003 NI, lock M10 1
hwk ROTVAL AvAfvg
I-1 S80 1411 000 MANUAL. BOOK, chassis 1
Moy P A Aty
I-12 9TL 1902 102 SPANNER, box 19x21 1 FR-42296
Ay A AL
I-13 OTL 1001 202 SPANNER, box 10x12 1 FN-15690
A
2 .t II{/
I-14 9TL 001 200 SPANNER, I0x12 1 FR-42299
FEA pvay FysAR S
I-15 OTL G019 005 BAR, box @ 1 FR-43077
sy RPYTUNA VA Adiry
I-16 MANUAL BOOK, engine 1
a2y Frae
1-17 FR 64551 BAG, tool 1

-38-




